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Table 2. Average rate of thermal dil'atation, (X107¢)

" Region ‘| Specimen ‘ 5 cyclé ~ | 10cycle 15 eycle ' | 20 cycle 25 ¢ycle " Average
No. 1 31°0 — 234 23°1 212 24°9

e No. 2 31°0 S . 28°2 22°5 - 21°8 - 25%9
'Aﬁfiﬁge No. 3 — 29°2 31°0 1 30°5 31°0 3074,
gion: No. 4 31°8" 36°2 35°2 350 35°2 34+7
No. 5 36°5, 38°2 364 34°2 33°0 357"

o No. 1 14°6" — 1601 14°5 15°5 152
TR No. 2 144 g 15°0 14°6 14°9 14+7
S“ricriltlcal No. 4 — 13°2 148 13°3 130 137
region No. 3 15°0 16°5 150 144 144 151
No. 5 1771 15°5 16°0 14+9 149 15°7
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Hot Workability of High Carbon Cr-
Mo Steels and Cr-Mo Cast Irons Made
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Table ‘1. ‘Chemical composition of specimens tested. (%)

Sample No. | ¢ | $i |Mn fi'Cr | Mo | P | s [Ni|ca|r |V [sn|as]|sb|pb]|al
Al 1526 0*56| 0°67 0'94 0°34/0°01.1i0°010, O"Olle Q'OSO 008|0°006| = tr 0s004| tr tr |0°008&
A2 1°43] 0*51] 0%62| 1°00| 0°37/0°0100*008 0705/ 0°04{0°007/0°010 # |0=008|. # | 7~ |0*012
A3 1268 0%56| 055 1°08! 0*36[0° 0190‘010 0°05 0°06/0°007|0°007| #  |0°003| 7 7 10 011
A4 1°91| 0°58| 0*68| 1+12| 0°35/0° 0110'009‘0’03 ©°04/0°007/0°008| '#. |0*003| ~# "7 40009
A5 233 0*49| 0*57| 102 0*37(0*009/0°007| 0°06| 0*040*006/0°005| # [0*004] # | 7 [o+010
T 1 2+68| 0°53| 0°60] 0*98| 0*32/0°009/0°009| 0*05| 0*03|0°008/0°006|  # |0°003| 7# 7 10-008
T2 ; 3°05| 0°50] 0°53| 1°07| 0*310°011j0°011| 0:07{ 0*02(0* 004001 7:.10%006| # 7 17008
T4 5 /| 3v35} 0%52 0‘51 1~15 07350°0130°008| 0703 0°02{070060°007. # 0008 7 | 7 |>012
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Photo. 1. Effect of testing temperature on fractures of as cast specimens after hot twist test.
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